
a _--_

a

R l Ç Ë  . 2 s +
-5nr PARTS LIS'

H(lMELITË
sfrrAA Yt-^2(

l&\
i l-"

tÂ"r$ 5*t >r, S/r..t
.-4

ie--iàIt t>
/ ,8 ' , *ç , .  ;4 ' t ' { *  iÀ

Ial-t 30

3 0
CHAIN SAW

l f  Saëé7
Uf { 'a  XÇ

r ll 1
|  - . .  

t.\

' À

1flf lIr rNDUsrRrEs
/ /  ^  Drvrsron or  FÎ l f f i ]  c^n lo^ .  L t f t t reD

180 tobrorie. AYe., Pointe Clcire, Que.

/

7fq



Super"X[-130

c\ {l .rlrN^4\ \  l l t l Fvw- ̂ ntl l l l .?-  ' t  I à "1  I '
a  t  t t  a

//"

P rt No. Qty.Ilescrlption

TIGURT I
Part No. Qty. No. Descriptiæ

I SCRHW{rcx,lù32x Ll2

2 
'HOUSINGfan

I Includcs: STUDdrive

4 SCREEN{anhousing

5 RINGrir flow

. 6 BUSHING-starter ropc

? GRlP{tsrting topc

e 8 INSERT*opc sct-inirig

9 ROPE*tartcr

IO WASHER

1l SHIELD*pring (nncr)

L2 SPRINGtcwind

13 SHIELDaring (outcr)

14 RING*hield rctaining

15 ISCK*pdng

16 PULIÆY & CI'P ASSEMBLY

l7 BUSHINC{tartcr post

t8 WÂSHER<ctdning

f9 æRE{{rcx, l(F32 x U2

zlt NUTjam, 5116-24

80648

A47192-A

67L9r

6s49r

67222

67t77

64155-A

6883?-T

63869

6718s\
63713

6rezo
63714

* 
638?5

64948

A{39s2-T

643'14

63606

80648

122L68

e2248

83030

su22
A-33055

.. ?5078

s8966

A{8142

12282-^
67395

51423

4

I

4

I

I

I

I

I

I

I

I

I

I

I

I

I

t

t

I

I

2l WASHER-ftat,5/16 8406s-1 I
.22 ST[JDehoulder 6'877-8 2

23 PAWl-startq 64442 2

24 WASHER{ock E3 's6 2

U SFRING*tartcr pawl 653?5-1 2

26 ROTOR*raencto 7çEn <gffî I

.27 coll.lgnitio"ÊUircfuæf -læ 
Wflt

28 SCREWoiI corc

29 WTISHER Lock

30 CrCREoil

3l TERMINAL-spark plW

32 KEY*oodruff
t36 SCREW #ç32x 3/4 Taptitc t22109 I
+37 IGNITIoN Modurc 4 7gSé{-rtTæ
38 SCREW+ack platc retaincr 65321

39 LEADnigh tcnsion

40 PLATESack
.41 Inc{udcs: SEAL

12 BEARlNGrollcr

13 CLIFoil rcr-iaing

iDenotcr New Perts

2

I
I

I

1

I

5

I

I

I

I

I



Super X[-1 30

J'

Part No. . Qty. No. Dcscription

F I G U R E  2
l /

Part No. Qty.No. rc'r ipt ion

o l PISIGT{ & P;N
Iqelrdrs:
P1JTON RING
RIN'-^etaining
À.1'. ipiston pin retaining

ROt)<,or ne 't'-.8
. nclu-cs:

ts ,.'RlNC-necdle
ic ,w

..o" Rfr.G
KEY \M.o t ff
R O L - E ' n  b ( æ t o f 2 5 )
CRAN".CHlFe
SCREIf,--e 

' g retairrcr
WASlI"l - L cial
BEA--IN - -ll

RINC- ,t inin
CAP-fuet filc
LINE-oL (Au o. upper)
Pt MP lu or r tic oil

rncl.r lcs:
.,-RE'\[-cam

. GASTCET
S ":-lWAan,140xY<
JcAl-fclt

SCRElVlan .-32x718
WORM< i pu.np
LINE< il (auto. l,owcr)

27 "C)" RING
28 SEAL
29 STUD-cYtinder(short)
30 BODY-muffler
3t BAFFLE-muffler
32 SPACER

44 SCREW-shoulder
+ 35 SCREllV-hex,12'24 x5l8

36 SPARK PLUG (J-7)
37 Includes: GASKET

\38 CYLINDER
39 NUT-trex, U4'A
40 WASHER-lock, 1/4
4L GASKET
42 GASKET-cYlinder
43 STUD-cYtinder (long)
44 CONNECTOR'clbow
45 FITTtNGstraight
46 LINE-oil (manud)

P'c? ,+ : i'A-121690

s9436
7s120
64813

A{8498-A

6?408
80541
58785
75078

A-69050
68?30
5970/.
6390s
63865
58319-A

A{9500
A{3919
A-67023-T

64102-A
59736
80919
64393
80s68
63228

A-t2t734

s9074
-ss308-B

5587 I
A-12230G1

L22303
68456-lA

64614-A
t22403
122066
25038

A-t22325-A, 81065-2
83009
l2L470v
65829
63868
31734
6s696

A-t22198

L&74Lî
A{s948-T

12240É.
64L27r
122305-L

2
I
I
I

2
3
4
5

6
7
I
9

l0
l l
t2
l3
14
l5
t7
t8
l9

20
2 l
22
23
24
25
26

3
2
1
I
I
4
4
1
I
I
I
I
I

| 49 FILTER-oil
2 50 VALVE"check
| +52 SCREW{lex (#12-24 x l")
3 +53 PLATEIt{uffler
1 54 CAP*{uftler
I

tDenotes New Parts

SPECIAI- TOOLS iov llobh oo ordrr)

A-l22l1O IREN^I -cooblnrtlon

22t2O-5 COLL l- cerln3 lnrtdlrtloa
(bcettr o rhdt)

2252t PLlER9tct.fûtn3 rln3
2!116.l SLEEVF-bcetln3 rad rtreft

lartellrt'on
2t52t - TRFNCH-.ockct rc.cw

(coor c fnf ood)
2!t56 FLUG-nccdc bcrrln3

. (coru. .ctfn: aodl
2!?59 6LEEVF-rcel Protcct lon

(brc& plrtc)

ANVIL-rot lcrbcetln3direrrcmbly A.2tt{15? BEARINGRET{OVER-
pULLER (beck glrtc)

ztt{6-2
A-12205s
Â,2t949
^.23960
2t972
24006-2
A.2(t5r

2{O54

2ll(l55

TOOLltrton Pin teanovrl
BRACKET-rotor rcrno vel
SLEEVE- rcel lnrtdlet lon
PLATE-rh.(t  dl3nmctt

JACKSCRET (bcetln3 to rhrft

to ctrnhcrrc)
PLUG.rcd lrremblY
(crlrkcrrc)
PLUG-bcrtloa lrrd reet
errcobly (beck Ptetc)

21076 SLEEVE-terl  grotcct lon
(crnkcrrc rldc)

24230
2a  t r3

A:23934
r208?5

DRTVER-hrnd. çozidriv
DRIVER-chcck velve lnrtdlrt lon
SPANNER Wecnch, clutch
BlT-godddv No. 2

23987 SHIM' Plastic

PAINT
2t175 SPRAY CAN-rcd

ALTAYS fURNISH IOOEL AND SERIAL NUNBER ïIIEN ORDERING PARTS.



Super XL-130

62 e t

Heunt 3
Part No. aW. No. Deacrlptlo Part No.' QW.

'ffi
, t {

";îÊ

No. Deecrlptiou

1 RETAINER-reed valve 64253-A 1 82 HANDLE-throÛtle

2 REEIFvalve 596?8-8 4 Includes:

3 SEAT-reed valve U%2 t 83 GÀSKET-otl tank

4 GASKET-reed valve eeat 64266-T 1 t 34 COVER-oU tank

L S I i { A t { I F O L D - t n t â t c e A - 6 ? 5 0 2 - A l l n c l u d e s : P l , U C . - p t p e @ o t a h æ a }

6 Inclqdes: SCRETf-pan" 8-32x1-L/1 82174 2 86 SCREW-11L 8-52x8/4

7 SCREW-pan, 8-32 x I 821?3 1 3? GROMMET 't r'f rrL;'l 'Q\

B scRgW-hex" 10-s2 xt-r/B Bzl?9 z * 88 .scREqr-Hle edjusheut

9 GASl(ET-carburetor 6?631 I 89 SmlCg

10 CARBITRETOR A-L22172 1 40 Includes: NUT

11 NUT-cover mounflng L-67627 1 '11 PI/[TE-rrù-OfFr

Uz COVER-Iir filter 631S3-4 L 12 CAP-otl (vented)

13 RlliG-retatnlnc i. 68319-A 1 43 Includeg: GASKET

*14 FTLÎER nælnXr-ds461155q 122436-1 1 VALVE-vent(not eb'wn)
15 SCREST-h€rq t2-24 xt/z 80821 t 14 EILTER-otl (nanual)

16 BRACKET-air filter cover A€576 1 45 LlNE-tredble oll
86324 1 {6 GÀSKETl7 PlN-cotter

18 WASITER-loch f10 83046 2 17 rTmlNer-check viùve

19 ROl>cboke 6?000-1 1 48 SCREis/-set

20 RolFtbrottle 63896-A 1 60 GROMMET-rrIIl-lôrl

2t BOoT-throûre rod 6?634 I 91 qqRlNc-plunset

22 PlN-cotter 8630r r 55 PLUNGER{iI pump

zs wAnnER-rert Gszeô i g? ;$ ii.*:.,
24 TRIGGER-tùro&fe 63212-A 1 68 Includee: "O" RING

25 CoVER-throftfe handt'e 63599-5 1 59 NUT-pluneer

26 BusHrNc-tùrotfle rock 6eo6; 
- 

i 3Î scREw-h3Yil?iîË,IJ'o
27 SPRII{G-tùrottle lock 58405 I 6, VENT-f.tel aank
28 plN-tùrot{e lock æ9?H 1 63 GASKET{htottle handle

29 GRlP-tùrottle hendle @ver 6846? 1 9-4 
CROt{MET

E0 gcBEw-pûD" 8-82 r tf| 8056à ; 65 RING tetaining

tl GRlP-tùrotffe hardlo 68466 I
t lleootes nem parte

.,ALIVAYS FURNIS{ iiOO€L AT{O SGRIAL I{UilACR WïI€TII OROCRIîIG PARTS.

AS84t|&T

6?265 1
A{8120-A 1

595?1 1
82156 6
64862 2
65522 1

A-63938 1
?2084-41 I
63910 1

A-65284-AT 1
69834 1
694s1 1

À-64293 I
64356 1
59?36 1

A-63936 1
63113 1
t22278 I
65080 I
65081-AT t
58406 I

A-121658 1
59074 1
t2tæ3 1
67289-1 1
80676 4

A65608 1
64%57-T 1
64474 t
58409 I



a
Superx[-|30

Description Part  No.

flcfrt {

Qtv. Description Part No.

Ê'

No. No. Qtr

I
2
3

CAP-fuel filler
lnc ludes:  GASKET

LINE-fuel

FILTER-fuel
Includes: FILTER-felt

HANDLE BAR-flush cut
SCREW-FiI., lO-32 x I
BRACKET-handle bar
PAD-brackct
PLATE-handle bar bracket
SCREW-shoulder
CROMMET-handle bar bracket
SPACER
SCREW-FiI,, Hd. U4 - 20 x l-1/8
PLATE-euide bar (inner
PLATE-euide bar (outer)
PlN-bar rdjusting
NUT-lock, lO-32
WASHER-flat, 5/ l6
N U T - h e x , 5 / 1 6 - 1 8
SCRElV-guide bar adjusting
COVERdrivecase

lncludes: RIVET-oval head
SHIELD-sawdust

SPIDER-clutch
SPRTNG{lutch
SHOE-clutch
SPROCKET & DRUM-3/8 pi tch,

A-69s00
69s01
63544-A

A-59251
59253

A - 1 2 2 1 3 5
8004 l

A{899s
646 lO
6ss86
68338
64474
t22132-t
1220,64
122433
122434

- 122432-l
8 l  l o9 -2
.84032
8 r 1 9 6
6s  l ?5 -A

A44629-2cr
850l '6
6 4 6 r 8
L22042-2
67441
69754-r

33 BEARING-cage
34 RACE-inner

*35 WASHER-thrust  ( inner
36 BUMPER-spiked (optional)
37 lncludes:  SCREW-hex,12-24x518
38 WASHER-lock,  no.  12
39 NUT-hex,  12-24
40 CRANKCASE & TANK

Includes: PINdowel (not shown)
PlNdowel (not shown)
SEAL{see firg.2,

64333
63990
12243s

A44722
80676
830s6
8 1068

A{8439-AT
7 1430
6S 36s

5
6
7
I
9

lo
l l
l 2
l 3
l 4
l 5

. 1 8

. l g

. 2 0
2 l
22
2 3
2 4
2 S
26
2 7

.28
2 9

'30
.-32

I
I
I
I
I
I
I
2
2

2
2
2
I
2
2

I
I
I

4 t
42

lndex No.28) 58308-8
GASKET-fuel tank 65364-A
COVER-fuel tank A{804O-AT

Includes:

? tooth A-59553-tT I

. Denotes new parts

x. -èo 65'r  rZ-Z
-Z fr+t

43 INSERT-taplock
44 STUD-cylinder (long)
45 STUD-cytinder (short)
46 SCREW-fï1,8-32x15/16
47 SCREW-f i l ,8-32 x l -718
48 SCREW-.fi l,8-32 x2-3lr6
49 SCREW-f i l ,8-32 x l - r /4
50 BOLT-guide bar
5l  INSERT-taplock
52  SCREW-hex ,  12 -24  x  7 l8
53 SCREW-pan, lO-32 x 5/8
54 STOP-handle bar
55 WASHER, Thrust

HANDLE BAR (wrap-around) -
opt ional

56 COVER, Clutch
5? SCREW, H"*. Hd. (10-32 x ll2l

.58 IVASHER
+59 PLATE, Adaptcr
+60 SPRING

2
2
I
I
2
I
I
2
6

72449 2
63868  I
5 5 8 7 1  3
8 2 1 5  I  2
82154 3
8 2  1 5 5  7
82t52 l
6 7 1 9 3  2
72489 2
8 0 8 9 1  l
80s72 2
67506-2 r
l 2 l90 l  r

A-t22163- l
t2772
12238L
r29!O
122430
t22431

I
2
2
I
I

5ALWAYS FURI{ISTI MOOCL AôIO S€RIAL NUMACR U'IICIII ORO€RING PARTS.



SuperX[-t30

*4p

\
,""! -l

A-122172
HS.125A

Deac'rtptton Part No. Qty.

22 *lnlet Controt l*vet 59?16
23 +Intet pinion pin 58977

24 +lnlet Pinion Pin ReL Screw 65?98

25 Inlet Necdle 59717

26 +lnlet Sqeen L222ll

h llnlet Tension Spring 65603

28 High Specd Mixiue Screw L22218

29 *High Sp".d lrûxttue Sctew Spring 7ry75
30 ftuotdê Shaft &l*vq A-69153
31 Ttuottle Shaft CliP 58982
32 Throttle Shaft (Ib ReL Screw & Loclcwastrer 80264
33 +Throttle Shaft Return SPrfug
34 Throttle Shutter 6'1994
35 +Throttle Shutter Screw 80264
36 tGasket Set 6?866
37 Repair Kit A-L21994

t lndicates contents of RePair Kit

33?
v ? l

No. Deecrlptton

? l
3

Part No. Qty. No.

' 
I Body Channcl Screen

'*,, BodY Channcl Screen ReL Ring
il aBody Channclwelch Plw (Smdl)
iq tBody Channel Welch Plug (Large)
5 Ctroke Friction Bdl
6 Ctroke Friction Spdttg
7 Ctroke Shaft &I,orct
8 Choke Shutter
9 DiaptuæmGadcet

l0 'Diaptuagm
tl DiapttragmCovcr
12 Diaphræm Covcr Ret Sctcw & Lockwashe(4)
14 'Ftrel PumP DiaPhraem
15 Fuel Punrp Gasket
16 Fucl Pump Cover
l7 Ftrcl Pump Cover ReL Screw & tockwasher(4)
18 Governoi Valve AsscmblY
f9 Governor Valve AssemblY Gasket
t0 ldle Mixturc Sqew
2l Tdte Mixture Screw Sprhe

L222r9
57819
s8994
s8991
2l521
73264
A-12?216
58984
589?8
s8988
589?9
80591
5898GR
s8981
58975
80215
A-1222L3
74060
L22217
s4440

1
1
I
2
I
I
1
I
I
I
4
I
I
I
4
1
I
I
I

I
I
2
I
I
2
t
I

ALWAYS FURI{ISII I'KX)€L AIIO S€RIAL ilUMACR U'HEil ORO€RING PARTS.

(9-12



XL-76 /  ,9 'x ,  
' /3 - .> l !

i ' 7 , j
CHAIN.BRAKE K IT -A .78774 ITEM 1  TO 16

â 7 2 7 ? { - T -
Description Part No. Qty. No. Description Part No. Qty.

t COvERdrivecase

2 LEVER & hand guard

3 SPRING, torsion

4 WASHER

5 LEVER, brake band

6 - SCREW, shoulder

7 SCREW, cam

8  R O L L P I N 3 / l 6 x l 1 2

9 SCREW, pan hd. 8-32 x 5/8

l0 BAND, brake

7836t-2

A-78355

70093-B

t2290

783 l9-t

t2955

79201

. 679l I
\-t- 80582

----'- 
78726

8l  t08 r

65175-A I

65768-l r

81206 I

A-789t0 I

A-784{n-A I
?.j-+

78401 I

69754-tC 6

67441 2

I

I

I

I

I

l

I
I

I

I

l l  NUT, hexl l4-2O

12 SCREW, bar adj.

l3 PIN, bar adj.

14 NUT, hex lG32

15 SPROCKET& DRUM

16 CLUTCH ASS'Y (not shown)

Includes:

SPIDER \./
. SHOE

SPRING

CHAf N-BRAKE KIT # A-78773 consisting of items 1 to 5 is also available for Model SXL-130

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.


